ROGUE

FM-HR FUNCTIONAL TRAINER
WEIGHT STACK OPTION

Wit 000000 Tl
; — A e YR 0
i @%\\7 k\\ {0
@" A
i 0 0]
8 0
O
0] 00009 i
0] 00009 0=
8 i
0100000 0=
g 00009 e
@ glg
00000 | L=
L @% o | [
921
@ o |
| i
I\ O eoop] | o0 (@B
: %% i g 9%98 =) UL
TR e oI
HEl) E Ry
— L i
J | =/ 9 L
L ! i
@m { @19@)
19 G:D
@13 ! M)QQQ @13@
319 R g"@
Q “EU)
@-mo AW G @ @15@)
- o — ) ftooo I
@7 I‘:i 0 @138 g QQ @1%
| I — 0] 0 @::@
U e — lige| | |20
LI e = o) |
Il ;@) : 0 @7@)
@ 87 g Gﬁ] _gng
ﬂ %Z@ é @ D
/ @ ‘Q g QD‘M\. @ @ QD
Q @s@ = Dgﬁ“ i 1 0 0 ,_
8 "0 = R - il ~ 1
\ y 1 U W0
T TR s
0 © G
@é S
O —

/\ IMPORTANT SAFETY INFORMATION

DISCLAIMER: WARNING:

Resistance training, gymnastics training, and activities at height THIS RACK MUST BE BOLTED TO THE FLOOR BEFORE USE.

are potentially dangerous and may lead to severe injury or even
death. Use common sense when training, obtain instruction in the MINIMUM TWO PEOPLE REQUIRED FOR SAFE ASSEMBLY.

proper execution of movements, and understand your limitations. ~ MISUSE OF THIS RACK CAN RESULT IN SEVERE INJURY.
his equipment must only be used by competent and responsi- Both Rogue Fitness and buyer disclaim any express or implied
ble persons. Obtaining instruction in a.‘:;proprlate techniques and warranty, including, without limitation, warranties or merchant-
methods of use is your own responsibility. You assume all risks and  ability and/or fitness for a particular purpose with respect to the
responsibilities for all damage, injury or death which may occur equipment. Buyer assumes all liability to use of equipment.
during or following incorrect use of this equipment in any matter

whatsoever. Rogue Fitness bears no liability beyond the replace-

ment value of the equipment in question.

Rogue Fitness ® 545 E 5th Ave. Columbus, Ohio 43201 e Customer Service: 614-358-6190 ¢ Team@RogueFitness.com
page 1 of 51




=

\///

I )]

S

...f.dru.n.ﬁﬂlxillm\b. = ‘L|\|\ AN :.,, L
,A.W@ = %l«\\\\\ /1] \\\\;\\\»\\, % i— \ - S s /O ,
S DLLDDDDBDDDDAYEST o_,_,Q \ & < DDA PP DBDDBBCDDBPCDEEDDBDEDDO D D O /
: | \ ‘
||||. ————— %___O /,,.”
00
\ Slo
/ o,__,@
N6\ o X o,_,_é
/N V/@4\@wv% %@93@9%@3@9@@@&@8@3@9@%@@9&66 o___%fﬁagﬁﬁou@@/ \7 6/
4\. = @ |
9/ ) &
e
@#7@
WD
NG
AN
@/;
G/Hﬁ,

& & F F & F & F L&Y S J O EEFEETEETETE RS LTE e e o~ e w & wm &

R %% %GS5 %~ 3 a&.&@@.@&@&@&@:@&»ﬂ 000000003 Y/ o

3

Included PartS......coveeveiiiiiiiiiiiieeeenn 10
AsSSEMDIY...ciiiiiiiiii e DD

FM-HR SHROUD KIT
Included Tools

Included Parts......ccvvevevvieiiiieinennn
AssemDbly.....coiiiiiii 13

TABLE OF CONTENTS

FM-HR

Included Tools

page 2 of 51



INCLUDED TOOLS

Note: Images not shown at scale

Qty: 2x

1-1/2” Wrench

15/16"” Wrench

Qty: 1x

Multi Tool (3/4”, 9/16",

and 7/16” Wrench)

N

L

3/32" Allen Key

n Qty: 1x E Qty: 1x Qty: 1x
Jl
Q) , __
5/8” Wrench 3/8" Allen Key 5/16" Allen Key
Qty: 1x B Qty: 1x E Qty: 1x
7/32" Allen Key 5/32" Allen Key 1/8” Allen Key
m Qty: 1x

page 3 of 51



INCLUDED PARTS: FM-HR

Note: Images not shown at scale.

n Qty: 4x E Qty: 1x

90” or 100” Monster 90” or 100” Rear 3X3 43" Spanning
Upright Upright Crossmember
Qty: 1x
0
+ofi32222:9
24" Top Crossmember 24" Low Crossmember Low Row Crossmember

Half Rack Foot

Top Center Top Rear Angle Top Rear Angle
Crossmember Crossmember - RH Crossmember - LH

* Only included if Half Rack Feet were purchased at checkout.
page 4 of 51



INCLUDED PARTS: FM-HR

Note: Images not shown at scale.

Top Rear Connector
Plate - RH

Top Rear Connector
Plate - LH

Qty: 1x

%
7

Lat Pulldown Pulley
Bracket

Qty: 1x

Qty: 1x

Low Row Footplate
Assembly

Qty: 1x

Low Rear Pulley
Assembly

m Qty: 2x
M
0 0O

Rear Connector Plate

Qty: 2x

Guide Rod

Qty: 1x

*Qty: 23x or 28x

10LB Weight Stack
Plate

Weight Stack Selector
Pin w/ Lanyard

Weight Stack Spacer

* Quantity depends on 250 Ib or 300 |Ib weight stack selected at checkout.

page 5 of 51




INCLUDED PARTS: FM-HR

Note: Images not shown at scale.

E Qty: 1x

Top Weight Stack Stop
Block

Qty: 2x

Qty: 2x

Weight Stack Bumper

Guide Rod Spacer

Top Side Pulley
Assembly - RH

Qty: 1x

Top Side Pulley
Assembly - LH

Bottom Side Pulley
Assembly - RH

m Qty: 1x

Bottom Side Pulley
Assembly - LH

Rear Peanut Pulley

m Qty: 1x

4.5” Pulley

Qty: 1x

3/4”" x 1” Cable
Retainer

Weight Stack Number
Label Sheet

page 6 of 51



INCLUDED PARTS: FM-HR

Note: Images not shown at scale.

Qty: 1x Qty: 2x
See Note*
Trolley/Trolley Cable Lat Pull/Low Row Cable Low Side Cable
(Blue Tag) (Yellow Tag) (Red Tag)
m Qty: 8x m Qty: 8x E Qty: 1x

Monster Plate Storage
Pin

Plate Storage Spacer

Stainless Lat Bar

Qty: 1x

Handle Cable
Attachment

Singl

Qty: 1x

Pair of Monster J-cups

D Carabiner

Qty: 2x

1”7 Shoulder Bolt -
Female

Qty: 2x

1”7 Shoulder Bolt - Male

* Extra “retainer” hardware shown is not included on Lat Pull/Low Row Cable for 90" Racks.
** ltems may look different than drawings shown. Style depends on selection made at checkout.

page 7 of 51




INCLUDED PARTS: FM-HR

Note: Images not shown at scale.

Qty: 12x m Qty: 18x m Qty: 8x

17" x 5" Hex Bolt 17 x 4-3/4” Hex Bolt 1”7 x 3/8” Pulley Bracket
Spacer

E Qty: 26x E Qty: 30x

1” Flat Washer 1”7 Lock Washer

@ Qty: 2x m Qty: 11x Qty: 13x

5////’/’ 4{U2//j’/
. -

S

5/8” x 5" Hex Bolt 5/8”" x 4-1/2" Hex Bolt 5/8" Lock Washer
m Qty: 13x @ Qty: 2x m Qty: 2x
5/8" Hex Nut 1/2” x 1-1/2” Button 1/2” Lock Washer
Head Screw

page 8 of 51



INCLUDED PARTS: FM-HR

Note: Images not shown at scale.

Qty: 2x

1/2" Hex Nut

Qty: 2x

Qty: 4x

3/8” x 4” Button Head
Screw

3/8”" x 1.5” Button
Head Screw

Qty: 6x

3/8" Thin Nylock Nut

Qty: 2x

Monster Strip

* Complimentary Monster Strips included with hardware kits. See page 49 for Monster Strip assembly.

page 9 of 51



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 1x

Weight Stack Shroud -
RH

Qty: 1x

/

Weight Stack Shroud -
LH

Weight Stack Shroud

Bottom Bracket

Qty: 1x

Side Shroud - RH

Qty: 1x

Qty: 1x

Storage Panel - RH

Qty: 1x

Storage Panel - LH

Qty: 2x

Side Shroud Top
Bracket

Qty: 2x

Side Shroud Bottom
Bracket

Qty: 6x

1" x 4-3/4” Hex Bolt

Qty: 6x

1” Flat Washer

Qty: 6x

1" Lock Washer

page 10 of 51



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 6x

1”7 Hex Nut

Qty: 6x

7

3-1/2

.

1/4” x 3-1/2" Button
Head Screw

Qty: 6x

1/4” x 5/8” Button
Head Screw

Qty: 6x

1/4” Nylock Nut

Qty: 4x

1/4” Thin Nylock Nut

Qty: 4x

3” Foam Panel

Qty: 2x

6” Foam Panel

page 11 of 51



1” HARDWARE LENGTH GUIDE

Note:
e 1"x5"[49]and 1" x4-3/4” [50] Bolts

shown to scale below to help differientate
variations in length.

‘*v—-*- —

4-3/4” I
~___  /

5"

page 12 of 51



STEP 1

IMPORTANT:

e DO NOT USE TOOLS TO TIGHTEN THROUGHOUT
ASSEMBLY UNLESS OTHERWISE SPECIFIED.

e While pulling the handle triggers, slide
Swivel Trolley RH [7] and Swivel Trolley LH
[8] onto two Monster Uprights [11.

e Note the orientation of Swivel Trolleys in
relation to the feet at bottom of uprights.

e Slide Trolleys about halfway down Up-
right and release triggers to lock pop pins in

place when the viewing window is showing
the number 23.

1-A

1-B




STEP 2

e Refer to overview image to plan assembly e Connect Uprights to Crossmembers using

and ensure ample floor space is alloted. 17" x 4-3/4" Hex Bolts [50], 1”7 Flat Washers
e Lay down all parts on a non-abrasive sur- 1221, 1" Lock Washers [53], and 17 Hex
face in the orientation shown below. Nuts [54].

e Position the footplates of uprights approx- ® T Halt Rack Feet [9] were purchased,
imately 55” apart. install them in place of Flat Washers on

. . . bottom of Uprights as shown in Detail views.
e Note orientation of Swivel Trolleys and
Upright feet in relation to the ground. e HAND-TIGHTEN ONLY

OVERVIEW

LH PANEL (2-B) RH PANEL (2-A)

5 X N _u_¥ e W W W W W
> Apb o' S S S I TITTTISISTFT oo oo oo RO

~55"

39 Il ZN
T = /)
S 8 \('\ 4 )
) ; Yy [ DE IAIL
& e
» 2
«'3 «

DO QDD DD]

OO0 d

\
\
\ WY
\ \
L wj
0 A \
/ T g
|
u L \ J
T
\ |
\\
\ \\
\\
\ \\ \\
\ Y
\ \
\ \

\

2-B

QO QOO OD

/
i/ /
i i
/ /
) /
i/ //
I /
| /
I /0
/
! //
/i Jﬂ
U/ P ,,
(
00— f
. A
.“l "
i /e

page 14 of 51



STEP 3

IMPORTANT:

e For safety, we recommend the remainder
of these instructions be completed by 2 or 3

people.

e Have two people stand one assembled
panel up first.

e One or two people should stabilize both

panels, ensuring panels don’t fall while
another person assembles the spanning

Crossmember in STEP 4.

¢ One person stabilizes the first panel while

the other stands up the second panel.

OVERVIEW

LH PANEL (2-B)

RH PANEL (2-A)

~55"

3-A

0°0'60°0°0°0 0 ' 90 %0 (0 Jd

626 6%6%6%6 6707650059 9°0°9% oo

66°6°%6°6"

L TR

F— — —
~

©0 000 0 oo e e ete ete e e e e 6 0 6 60"

|\

—

-

— - e

TOooD)ooo oo o @ @'@'_@"@‘@“@"@"@“@“6"@"6"@5-e

a=iiem

i —

S = ———— == _——_ == = ———————————————_ ="

m‘u — ‘ "-‘- e e e e e

43"

page 15 of 51



STEP 4

Tools Required:
e 3/8" Allen Key

e Attach 43" Spanning Crossmember [3] to
middle Uprights using 1” x 4-3/4” Hex Bolt
[501, 1” Flat Washers [52], 1” Lock Washers
[53], and 1” Hex Nuts [54].

o | T|Fullytighten 1” Shoulder Bolts using
3/8” Allen Key. DO NOT TIGHTEN HEX BOLTS.

4-A

g

co \/
-

@
~ L @
J \:ﬁtj“l:::_ g
QI
R 9
73/ = 9 >D
g Q. Ao
8 ii?t-® ; D
Q o Q
; ™ 9
9
) 9 g
) 9 J 3
J 9 2ICA q
9 3 & :
I ;. ! 9
[ :“m;s of § NQ @ @ g
=z .‘}| \ 8 @
oY 9
_ 0 g g 9
i, T)Q @
(> ) 9
Q
L
Dy g W J 9 g
|| g o ¢ 9 9
09 9| 9 g 9
19 @ 1‘@ @ @ @
99 o 9 9 9
0 9 L § g S 9
& 9 WQ 9 = )
W 9 ol 9 - 9
"QQ g ';Q @ A Z ;f @
‘h@ 8 LQ @ & ;ﬁ:‘ @
1@ @ 'Q @ .-"-'-.T'.r"b 8
| g o 9 INICA 9
hQ Q 9 119 W9 9
10 @ ' 8 hQ @ "QQ
tQ g Qg @ hg 8 QQ g
i g Q
'S |9 7 o 9 9
9 V| o 09 N
9 > >l i N
9 I 0 g 0 g
g ) / "Ag @ O @
gk P Q 9
N 9
@
L Q o @ @
°\lg |- 9 9
Rle 9 9
Y 9 9
9 W
9 9
9 o
g 1o
@ L
b} Tl
0|
(@
9ll>
(9]
L3

N oNoNoNoNoNoNoNe
KOO OO0 © O

P DDRDRDRDRDDRDDRL L

o

W

page 16 of 51



STE

P5

e | eaving 1” x4-3/4”" Hex Bolts in place,
remove all four lower Lock Washers and Hex
Nuts from rear Uprights as shown in 5-A.

e Attach Low Row Crossmember [6] and
re-assemble the hardware removed above.

Note:

shou

“X" cutout on Low Row Crossmember
d be facing down towards the ground.

9-A

0/ O CCOFIIIIIOPDODDODDOI(

(aY
>4

OCOOFIII OO IIDD
)
| @)

® P

/ OO 6O ODDDDDA

O OO

Sy

C )

QQ@%QQQQQQQQ

WV
X/

YOI

page 17 of 51



STEP 6

Tools Required:
e 7/32” Allen Key, 9/16” Wrench

e Swivel Trolleys [7,8] need to be calibrated N€SS- If wobble persists, tighten the Screws
for your specific rack.

e Keeping the Swivel Trolleys locked in
place, tighten the Button Head Screws
shown in 6-A using 7/32” Allen Key until
looseness or “wobble” is gone.

e Unlock pop pins and roll Trolleys up and
down Upright several inches to feel tight-

in 6-A again. If any friction is felt, Trolleys
are too tight and Screws should be loosened
a quarter turn.

e Once calibrated, tighten both rollers on
rear of Trolleys using Allen Key and Wrench.

6-A

\

TS

o

'%3

e
(¢
AN

:
&

7/32" Allen Key

é"l Button Head

Z\

6-B

i

\

S\

\_/

> O O D a P eSe,

W

N

’w‘

.,
(¢
A\

9/16” Wrench

7/32” Allen Key

Rear Roller

page 18 of 51



DETAIL

STEP 7

e For ease of assembly, pull the pop-pin
and remove Foot Catch from Low Row Foot
Plate Assembly as shown in detail view
(right).

e Attach Foot Plate Assembly [17] and
Low Rear Pulley Assembly [18] to Low Row
Crossmember [6] using indicated 5/8” and
1/2” hardware below.

7-A

20 OO DD DDDq

=
| §

O CCOFOOD OO

%

7-B %6
9 0
% || Q
6 @
6 0@
6 @
6 @
6 9| o
6 0 ~.
s
® %
d
50
e O@

page 19 of 51



STEP 8

e Align Rear 3X3 Upright [2] to back of
Low Rear Pulley Assembly [18]. Footplate
should slide under the cutout at the bottom

of Pulley Assembly.

e Secure Upright to Pulley Assembly by
attaching 5/8" x 4-1/2" Hex Bolts [56], Rear
Connector Plates [19], 5/8” Lock Washers

[57], and 5/8” Hex Nuts [58I.

Note:
e Ensure Rear Connector Plates are
installed with the arrow indicator stickers

facing outward as shown in 8-B.

8-A

>k

0/ OO ITITIXIXIIIIOIOODDDODDDD

OCCOFOITITIT T IOIIIXXODDPDDO0DD DD O O ®

o

O

WYweoodoosgsagddldddddddadTT Y

/ O OO IO DI

e I ]

O PO

oo o oo oo ooocooo

(SR CR R R R <R <R o

°L T °

0/0

O 00O IO IO I I

page 20 of 51



STEP 9

Tools Required: e Place Weight Stack Bumpers [26] over
e 15/16” Socket / Wrench outer 1” holes on the Weight Stack Spacer
e Attach Weight Stack Shroud Bottom and insert Guide Rods [20] until they rest on

Bracket [67] and Weight Stack Spacer [24] top of the Low Row Crossmember.

to middle of Low Row Crossmember [6] by  Note:

using 5/8”" x 5” Hex Bolts [55], 5/8” Lock e Shroud Bracket [67] only included if
Washers [57], and 5/8” Hex Nuts [58]. shroud kit was purchased. Simply bolt the
Weight Stack Spacer using hardware shown

* Fully tighten 5/8" vertical hardware in9-A. ¢ shrouds were not purchased.

9-A

e e e 0 0 0 0 0 o

‘Q -'I‘Q HQ d@ ‘Q JQ ‘Q :’Q ‘@ 5‘6

DO 000K

0/@@@@@@@@@@@@@@@@
\

c oo oo e
D000 RPLROELLLLLLLLLLLXC

© ©

0000000 C

ol > >N >l -~/

<)/

@
A S
&

H

9-B

0 e 7
0
0

D 14
0,
SI~Y
"% />
Y/
et
roEe®
o) ®
N QY

?QQQQQQQQQQQQQ@W@K 

ijygﬁ %W\L__J

=
\ ©CCRRRLLLRLLLVLVVIVIVIVIVALLQLRY

QOO RVLVLLLVLVLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLL L L

A ©000RRLLVLVVLVVVVIVRLRRRQAY . AV

page 21 of 51



STEP 10

e Angle the Guide Rods toward the front of e Once all weights are stacked, slide the
the rack. Weight Stack Stem [21] down the Guide

e One at a time, carefully stack all included Rods until resting on top of weight stack.

10LB Weight Stack Plates [22] down the e Ensure 20LB Weight Stack Sticker on the
Guide Rods [20], ensuring not to drop them. top Plate of the stack is facing towards the

e Note: this is best accomplished with two front of rack as shown in Detail view.
or three people.

10-A 10-B

=

~ o o oo e e o e b o o o A/
e /
/
/

e e PPy
@ Y

A
P/ =2/ g )

OO 00

bocooooooocooahs

%Q@QQQQ@QQQ@Q@@WQ\WQQQQQQQQQOQ \/

{0 J@
0 0
0 0
IKY; i
@ 0
4] ]
Q 0
@ 0
@ 0
@ U
0 . 2| 0
G T 0 @1
o[ 7 Y %
0 9 9 0 g
b 0 . Q D Q
] ,‘ 5, o O 9
o =) Al 5, p 9 5,
p Y 9 p 9
g L g 0 9 0
Q = Q 0 Q g 0
0 PES Q 0 Q <= LY Q
0 e Q o 9 il 0
| @ @ @ @ QQ @ @
0 0 0 9 ol 0
i : : 2 3 @
2 0
0 0 g o @ :Q 0
o 0 g 4, 0 7 W U 4,
0 0 %) o @ o 9 0
g 9 J 0 0 0 9 g
g 9 9 0 0 p 9 9
0 ol g v 9 ) i
Y g ; al Q G0 g al -
0 =5 @3: 9 IS, cqﬁﬁgv' 9
gx === QM Q m Qgg cEEe g @@@P 0 m
|9 [Pe==— i 4] ) Y [Fe==7 0,04 ¥ o 0
A | g o | O %5 \ o 055 G 0 ?‘g
1 0 9 Rl oe gk ¢ g 15e
— 20! . BT N 0 0 . |0
o 0 N0l Y 0o 0 N
o @ o P h O : d /i
o o
@@ ﬁ@l
Ne—" Nt

DETAIL

Weight Stack W@
Sticker

[eleheheheielelyciyelye
eleleofeofofoleley s

page 22 of 51



STEP 11

e Slide Top Weight Stack Stop Block [25]
and Guide Rod Spacers [27] down guide
rods and rest on top of Weight Stack Stem

Pulley as shown.

11-A

T
T
@ :
ol ‘/ﬂ)
| d
| g 0
@
@
i @ I |
= @E
®| 2|
S e
\@ it
N\ ©
e 0 6
0 o O "g ?
00 y “@ @
. o o @ o O
s’ b 0o J o 0
2 ""llrlllr ; QQ h@ @ h@ @
0y | S g h@ Y
0 | 1 0| p0 Y h@ S
|/| S\ Y h@ @
o @ Al ¢ §
I g o [0 O oL
i o g O] o @
| &)
o @ ?@% > . g
ﬂn@ g 2 (-@ / ~ 12@ @ ’
o O 4D Vak tla

DETAIL

%o "0 o oo Yo %

=5

=5

(NS
e@
e
=

LR LI LRI R

=

‘oo

page 23 of 51



[

P o
wwmumumumumumumu@umu@u@@u@u@@@@@u@@@@@@ 900

) & o

. 3, - oo aoagcaaaagaaaccacaaas Q@Q = \h‘
A

, I

STEP 12

e Assemble Top Rear Angle Crossmember
- RH [11]into position on rear of rack as

shown.

e Assemble Top Rear Angle Crossmember -

LH [121.

e Ensure Angle Crossmembers are properly
locked into Rear 3X3 Upright [2] as shown

on next page.

12-A

/

S oooog

12-B

S ,\Uc\w 0% Qn @h 0\

°\/

page 24 of 51



e Secure Angle Crossmembers to Rear Top
Crossmembers using 1”7 x 5” Hex Bolts [49],
Side Shroud Top Brackets [72], 1" Lock
Washers [53], and 1”7 Hex Nuts [541].

Note:
e Use 1” Flat Washers [52] instead of Side

Shroud Top Brackets if Shroud Kit was not

purchased.

STEP 12 (CONTINUED)

12-C

S e eSS sesesesessesesessesesessss|

Wﬁ@@@@@@@@@@@@@@@@@@

Y7
. \
LIS

DETAIL

(1

/

12-D

page 25 of 51



STEP 13

e Bolt Lat Bar Hanger [16], Lat Pulldown
Pulley Bracket [15], and Top Center Cross-
member [10] to 43" Spanning Crossmem-
ber using 1”7 x 5” Hex Bolts [49], 1” Lock
Washers [53], and 1”7 Hex Nuts [54] as

shown in 13-A.

e Bolt Top Rear Connector Plates RH [13]
and LH [14] to Top Center Crossmember
[10] and Rear 3X3 Upright [2] using 5/8” x
4-1/2" Hex Bolts [56], 5/8” Lock Washers

[57], and 5/8” Hex Nuts [58I.

13-A

O

P €

O
R|| &
O
ay

13-B

13-C

é\@@@@@@ '

page 26 of 51



STEP 14

e Secure 4.5” Pulley [34] and 3/4”" x 1" e Slide parts assembled in Step 11 back up
Cable Retainer [35] inside top rear center to the top of the Guide Rods.

slot ot the of the assembly using 3/8"x4" o Bolt Stop Block assembly to indicated
Button Head Screws [62] and 3/8” Thin holes on Top Rear Connector Plates [13]

Nylock Nuts [64] through the indicated and [14] using 3/8” x 1.5” Button Head

holes. Screws [63] and 3/8” Thin Nylock Nuts
[64].

14-A

page 27 of 51



/
VA
eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee
/
DL/
£ Q 2] & = ® &AQ\ /
S B L) 2] |
..,.a»,/z. @. ® @ O Ami
O, @ 6.9
N GAVA )
a @ gD

bfh ® R \\
NN

7777/77777777777777777177777777 /ol %

_ N2
CRNR
/ gD
7 —

_ @v /\ @Q@@ DD DD
PDNEECE 222249
Yo

® /8
& /5@
6
T ) yn.n_lu >, © oo
=100 0 & o = -
b Ie O o
>0 0 P L+ 5 E 30 c L)% %%%%%%%%%%S
560 X o O 2O 0 O3S e i
EFT8G 2s< 40508 ._
23 28 . S5 x> Txog
525SWM 02 ;5 TN
s —_— — =
T2X0E3 055 L EC
g mo& — © & W 25 % i mo D N, /235 @@@8@@@@@@@3%&%@.
P . Py — / NS A
"N © = UV n (O = ~— R S
QL >—F o Buw'r Py 2z \ © \EPCr 222%22%%2%%%%%%); o
..m[]%m/_q5th0a c2 -5 /o ﬁ(..%ﬂﬁ.
NITES_T Hes 8TV g AR o
a0 n® 06 g R = N
ol ¥ S5 GESE QL L, .
— 2o cZ %eetB.mm L O
-~ %) — = @
51 O_ﬂla_mﬂam.hb._m._m._ﬂm oS goc
=8 2 Qg ST =ppp gy
— == = I -
= L ogroiF3st AL 5ol < o
X S &= C N =a 0 - 0 O L0 L0
< C
N ¢ Ol ® 6 ED 5 ¢ Om®cL — —

page 28 of 51




STEP 16

Note:

e Completely unwind and straighten out
Trolley/Trolley Cable [37] to remove any
twists/kinks prior to installation.

e The blue arrows shown in STEP 16 through
STEP 21 indicate directions for assembling
the Trolley/Trolley Cable and correspond
with the blue tag on the Ball End of cable.

e Feed the Ball End of Trolley/Trolley Cable
[37] between the two pulleys inside Swivel
Trolley RH [7] and continue upward.

e Feed the cable around pulley inside the
Top Side Pulley Assembly - RH [28] and
continue toward the back of the rack.

e Feed cable around the second pulley
on the Side Pulley Assembly and then
downward.

16-A N || 2 16-B

5%

-
=

O
A

Ball End @
it
J

16-C

b
-
o

OO O O

page 29 of 51



STEP 17

e Hold one Side Peanut Pulley [33] in the
air, ensuring the arrow stickers correspond
to diagram 17-A.

¢ Feed the cable down and around the
upper pulley of Side Peanut Pulley and
then back up towards the Top Side Pulley
Assembly - RH [28].

* Feed cable around the angled pulley

shown in 17-B and continue towards the
Rear 3X3 Upright [2].

foddddddddd SIS IT T I T T T o

Fe et

17-A

DODDDDDDDDD)0

D OO OO0 OO G

!

y /4 samy

17-B

d z@@@/

i

[ X ]
X
L W\

£9 £ €9 €D €D €9 €D €9 €D €%

X

page 30 of 51




STEP 17

e Hold one Side Peanut Pulley [33] in the
air, ensuring the arrow stickers correspond
to diagram 17-A.

o
c
o
P
o F h N an nd th : -
eed t ecable dOW d d dalrou d t e )
& )
. o T
. 0oy I\~ o
] ) 3 &
I Bl U #y
0 o,y J 3| [0 D 4.
[ e W' o 9
o 2 o T 5y e
. 5 B 0 g0
D # e o D o
[ D e, v % bl °
) bl v, Ol L © .
) L e v 0
D e U 210a o ¥
o f ® o v % S
- > U ¥ & ) o b B
. ol R & © "
== Y N 0 (.; [ o B s
N 0o ) S rd
D B V%
o) A .
Y O (el
Yo v hal
=T Gl P 2,
F o D e, )
. (¥ (v (vl
\ 2 Y e, © ] rj 0
SE 0 B2 D )
s 0 4 0
. . = 0%, v o o Y D
I"i #9 % 9‘0 r"H o ';‘ﬁ ;»*‘
. > D 4
SNOWN IN -b dNd continue towaras e 9 - ® % ¢ % o o
L ) 3
p V¥ L) By Yo
D =, 7] g O
L] o ¥ P Lo ] )
© © % 6 10 R«
o e Ll U9 i
U # ) ol ¥ Y o,
- ® a, v % g0 B2
5 0 B ) © a,
) 9 =g
D o« U % 5 ® o,
o e P op % U
) 48, v ¥n (s
Yitg o v ¥ o
R o, ) B
vt o ¥ U g
) T - | &
U % v o 2
o P .. e
U #y bl 01,
B o« 2 * U9
® v£ i Dy :“\ ‘0
‘fr:: ‘0 A 2 0
U 9 ~ Lo Rl
B L7 2 o @
Vg o 9 © ey
*) T g oY
¥ fg o ¥ U sn
iy R e, o ©
v 0 o O 1q
1% 0 s o B2
) J 0 @JQ
U sy o © s
o ¥ Q. —
LY P51 v OTg .-
IR e, A e
10 19 {i 0 8%s >
1 Q U 19 Yl
L Qg A
0 o
o 0
U 49 g
g0 :
[CR P 1™
) 5
R i g
w S
[» — x -, ~

(e

N\ F

17-A

-

L

IsEIy/4TEn|

DODDDDDDDD)O(:

17-B

ALY
N

. é@@@/

A ( g

1 . | 7
L ’
/ Q@ q

| Y ;

N 95
Y :

. g / Qﬁ

£9 €D €9 €D €D €9 €D €9 €D €T
Q‘%

page 30 of 51




STEP 19

e Continuing down towards the Weight
Stack, feed cable around the large 6.5”
Pulley located on top of the Weight Stack
Stem. Tip: a flathead screwdriver may be
used to help guide cable through turn 18.

e Feed cable back up to the Top Center
Crossmember, feeding around the pulley
shown in 19-B and then immediately back
down towards the Rear Peanut Pulley [32].

e Continue around the other Top Pulley on
the peanut and then back up and around
the pulley shown in the Rear Angled Cross-
member - LH [12].

e Continue around the next angled pulley
located in the Top Side Pulley Assembly -
LH [29] and then downward.

.‘,.
1 L

| 0

T A EFE T E R ) N7 At
oo AIFII\D|

oo
W[
DBRBRDBRRBDBDBDDDBDDD 20 e NNAY
i ST

L fpeoooo0o000beb05%

(=

oL SL SR ST SR o
=)

ey S "
oo o
(s}

t'lr
V& @5
A
N ]
N e .

19-A

O O © VLB L L L L LD O

LLL L © © ©

DL L L LD LK

AN 7AW

P D D DD DD DD Y

e
P

1O
Ye

‘©

———
-~
[ 4
‘O

=3

\\i@ﬂ O
9 D NG

LLLL L @ O

LLL L Lo

bDDDDDDDE
e

6B

page 32 of 51




STEP 20

e Hold the remaining Side Peanut Pulley
[33]in the air, ensuring the arrows
correspond to diagram 20-A.

¢ Feed cable down around the upper
peanut pulley and then back up towards the
Top Side Pulley Assembly - LH.

e Feed around the pulley shown in 20-B and
then towards the front of the rack.

e Continue around the frontmost pulley on
Top Side Pulley Assembly - LH [29], then
down and out through the front of the Swivel
Trolley LH [8].

e Pull Ball End of cable out far enough to
assemble Clevis on next step.

L L L LB L

0

VA

|
|
_ |
) 9 &
WA Nk

20-A 20-B[ e o
:l[_\
D0 .
\tﬁt ) O S Z
O
U
0 R
U = 9 9
uy
O Q7
U AV v
0 W
0 9
&
; 7
o 2 RS
9, A ? W g
__2_9-_(%5 20-D QQ
BQQ

page 33 of 51



STEP 21

Tools Required: ¢ |nsert Grommet into non-threaded side of
e 3/32" Allen Key & 5/8” Wrench Split Threaded Insert and screw Clevis End
e Completely disassemble the loose Clevis  on threaded side using 5/8” Wrench.
included with cable by unscrewing set e Slide Plastic Stop forward and align outer

screws and Split Threaded Insert, and holes with threaded holes on Clevis End

remove blue tag on end of cable. and re-insert Set Screws. Fully tighten Set
e Slide parts over the ball on cable as Screws.

shown on 21-B.

21-A

Grommet

g Clevis End

Split Threaded

Assembled

Insert
Wf
Set Screw

Plastic Stop

21-C

21-D 21-E

page 34 of 51



STEP 22

Note:
e Completely unwind and straighten out Lat Uhea B0 S

Pull Cable [38] to remove any twists/kinks it
prior to installation.
e Assemble the Lat Pull/Low Row cable B 1
Indicated by the yellow indicator on Ball End ,
of cable and corresponding yellow arrows -
shown in STEPS 22-24 <L 3
e Feed the Ball End of Lat Pull Cable [38] SN oY
: S 9 NI e W INZ A (2
up and over the pulley in Lat Pulldown 2y AESSH )
Pulley Bracket [15] and then towards the g@ LN [ 13
o § B [an P @R\ﬁ&é 1o 3
back of the rack. ﬂT %ﬁ&%;”
e Feed around the pulley in the top of Rear V5™
3X3 Upright [2] and then all the way down, <> bt 4
ensuring cable runs INSIDE THE UPRIGHT. ook

"
&

ZaYaYgaY
5

page 35 of 51



&
5
~

T Tay)
Rose )
e

—

zzzzzzzzzzzzzzzzzzzzzzzzzz

EYANRANRRANARNRNNNNARNNNY

éﬁ%«\&\w\x\\\\\.\\w\m\\\ e

= LIS , m\// "OW.)W,.A.%/ /N
S e VI AN

........

———t

s\ Q.

WA\
&/ AWY

e alva i b

ﬂ/
b
r. /

S N S/
A e e e LA LA L L L L CL L L L L L G
X

IIIIIIIII

‘ﬂu\

o o o e e B o = o oSN oo SN NN Ju W\
- & =
e A
[ &% PR et AN )
= =) /6 o)  QUIL )~

= /

o,

A

70 o7\

O

N \
7y

=

\\.- i ..\. &

/4 ar &
Yy \)
i ‘

~ \\ ¢
\»n/” = \ ._,/ \

- ( @Y/ © N AN : WA == 77l /
I e A e T nﬁmq\)ﬂ . - A \ . U~ . | ’/lﬁ\u
\ R N E fos : : : . 229 ) = A A\ £ ==
\ [ 2222322V /22223 %2%%2%22%A2222222222 Y ogy) S\ We =
/X v/ . T

¥ aﬂ

g ,m. ‘

Y = 27

N ﬁ\ N Al /,J N G M/fs N\ mw «. /7

M= A\ 3
v/ | .

/7
/
8 DN

3§ O

Y

W g \
S\ AW,

,/ //@ @aX
/., N X
AR

\\e. 3\

© A\

%\ @\ " YAV U V. V. U U
\ \ﬁy. 1&@,.&,« ///wﬂ wvmw, N .\A/ \ \ v A V %\ \
W\ | S oot NNE R OO DRI DD O // . . U U R R

222222232 5CP /)

N\ / 3
\/

’
AU RERVRUN/ACRY,

a=aVaVaVaVaVaVNaNaNaN N/ /iig,

QT
\ .
) ﬂ
/.,,
./A., | | 1
N R,
/./ \ A
,//_, f/ S~

\ )P
A5\ \ rwm {5 Wi 17 b \(&
» AR Ny
Y =

\ f&@&%ﬁ\kx
"7 4 E’J\‘Wﬂ‘\ <

continuing diagonally

ST IS
R EEEREEREEREEREEREER QAL

@ T W W W wa € 0w

PPO2G2020202020202020202820 O O U \o

up. This is easiest accomplished by pulling
most of slack through rear window on Rear

Upright and then re-inserting.
the Rear Peanut Pulley Assembly [32] and

then back down again.
e Place finger through viewing windows to

the cutouts on Low Row Crossmember [6]
guide cable around pulleys as needed.

and towards the Low Row Assembly.

e Feeding cable around the rear pulley of
Note:

the Low Rear Pulley Assembly [18] and
e Feed cable around the bottom pulley in

e Feed around the front pulley in the Low

Rear Pulley Assembly,
up underneath the Weight Stack through

STEP 23

23-C

page 36 of 51




STEP 24

Tools Required:
e 3/32” Allen Key & 5/8” Wrench

e Feed cable out through the front of the
Low Row Assembly [17], ensuring cable
passes in between upper and lower pulleys.

e Remove yellow tag from Ball End of cable
and pull cable out far enough to assemble
Clevis.

e Assemble Clevis onto ball end of cable

using the same procedure described on
STEP 21.

T U S S VS S U O .~ / et T A
D—a—w—w—a - < T R S \ A )
) /] I e &3 ST B e E £ = ) ¢ = ke
A/ NN =l ol oSN ol ol <] > > 2By 2 i =l =] = [y =4 ,__/ L @] Z D [0 N\
/ 8/ 4 ([N
\ \

\
9\
)
8 o,
e D%
D Lnc
\Valohidh
’/
/:_;.; ,3,:/
S/

P I A S W o o
o sdicooc oo o oviovitio 5

\\ [ <
ZER
W7 F=4RN
W/ \ G I ¥ N
\

/4 \
*.:\ 0 ,@'

ra
W

= 8\') [ S B S &
A
AU N

1y

O VDDDDDDDDODDDILDDDDDDDRDDD D

e i e — = Ai-"“«
-c:;._mmmmmmmmm@mm
. %
= = \ R

Lo

DD D DD DD DDDD DD 0 @

LU DDDDDDDDDL DD DD DDD DD ED

J >
" ==
=
P
=

24-A

WA ODODDDDDcC

e,

10

oo

o
(S

1]

24-B

page 37 of 51




uw@ﬂ@@@@@@@@@@@@&@ XX IN
_ ’

%239%9300000900 oAV
7 % /Q . Vo Ve

Ia
7\

%

u/ .

%
25
0
n‘
RN
N
NGCRNN
619
B L _ AN _

A\ 6 22
7Y

WV NGB LB . . / / / /

AN ) / oy yyy oy / J

LY/ @ Loy A 2 / N AP POy,

\’/ S DX ,ﬂﬁg%@399@9@@999999@9@@@9960QQQ SN / /4 J /g / /
o R A AN N R N RN Y ‘.QQQQQQQQQQQQQQQQQQQQDQQ@%«\I / / / / / '~ -~ \
= _‘l A A -t A e .u., 3 ~. g AT TR TR TR T TR T TR 0T T e e T e e e e P, Y Y X Y T Y T S T S ) N G S o\“
/@ ’%ﬁm!? P 77YYYYS Yoy \
Ne= R yyyy .
i\ WQ 4 f 4 4 4 ? s

wgﬁgggeggﬁgggggeggggﬂgg

2 e G e e G e %O

w

Button Head

Cable Retainer

.&QQQQQQQQ&&@@% .

/
/

4

e Remove only the lower Plastic Cable Re-

tainers from both Side Peanut Pulleys [33].
e Hardware will be re-installed on STEP 28.

both Bottom Side Pulley Assemblies [30]

and [31] by removing 3/8”

e Remove Plastic Cable Retainers from
Screws and Nuts.

e 7/32" Allen Key & 9/16” Wrench

Tools Required:

STEP 25

25-A
25-B

page 38 of 51




STEP 26

Tools Required:
e 3/4" Wrench

e Assemble one of the included Low Side
Cables [39] (red tag) onto RH side of rack
by inserting the tagless end into stop block
on back of Swivel Trolley RH [71.

e | oosen the hex nut if needed to ensure
approximately 1/2” of threads are showing
between the bolt head and nut.

e Tighten the bottom bolt head until the nut
IS tight against the stop block.

e Feed the other end of cable with red tag
down around the frontmost pulley of Bottom
Pulley Assembly-RH [30] and continue
towards back of rack.

\
AN 5
oo &) /X \
= et = W W
g = \

¥
(<0 #J

w"@
1%
>

&
DA,
S

ook

—
oo’

) P S S e e
& _;y@@@é/é«@é*aéééf&&
DR ODLDLD DD DD D DD DL L DD LD L DD

A
A
b
o
20
e
A~
o
A
S L‘f‘,'/
)b
€ e S
St o
o

{/ \; ® 2 ®
= e i . I VAR S - 3
Jooooooocooeobooreorooeory W laeebbbehtbhhth LN,

1 b -
|~ La;
% )| I

{
P A
Ak

Q::; T Dz =

e

N
N =
K o == [ &4 N
L) '\“-1\‘ R RDDD DD DD DD D DD D '-\\‘JBVEJ\\*\\ X,
N RN ToR AR N
: ol L SN \\\\
e ris, = T \\\\
= AR
! I = ws AN A W N
> . % \! N\

AN

N \ T OO ORDDDDL DD L DR OO DL R R R B <D

26-A

26-B

26-C

O © © OB

AN

page 39 of 51




A &
TTERTETE TR e & Th e e e o e

, — ™ 0 X s _\) /e

— S \ &/
.,,»“..MWI., R /M\ /WWV @ \,V\Wﬂ . .rA‘W\.\
A .,. \\ x LAy o/ / 7, : \A\Mo - ),
== Pl e

O s L/ TN :
3T DD DD DS ﬁw A n.,;m%u LTI DB N\ N
FARN
NN

SSSeoc o oo F

SO T > < S \
[0 R e
(v IR e e e Ao Re ae e an 2y GG AG%DAN50H0328 33333 IV @@@J /
[0 I o B8 R PR i i ) > R
| 3 v [ £ 3 - /8 o/ % a\//.t.,&@lp N/]\v AH.\.\... \J
o N\ \ 8/ R /8 g/ ) AV, /
_7 0 ,/,/@ @ X & NE ST / 6/ g o
0 ot @\ @ ey NG /6 «.hr /

N3 & 6 g/
. N6 2\ /8 /s ,
C W\ e L, Lo DL
\ v N
/ AT BB D W

N\ :
/N0 | BTN e

_ N\
QA888,3,3,0.0803033833345 VAN

S je Ne O30 ‘W\.w =/
St e o Sl Sy S G S S G e e e B S e G .\ﬁwwf
N N

%

e eg e o
S
”
i A . \"‘:‘
I Ao oo
£ ) e
Q
™~
@

\f@,d v ~ D_@,ﬁw//

\\«l%\ ST W«ayuﬁgfﬁ 9530 5005l 50v 5L 00 kv B0 5l 5 kv o L v v s lv v plv 5 R0 80 N0 50w R v s lw L M Wiv, S v, T /

)
AN \
e S T oA
» ‘.h rdw‘ ﬂw D\ww mmﬂ .r&i ﬁw_a ,.\uw_.,- r.w.u Pm.,.-. ﬁwn .r\.w.. ,\.ww.. Pﬂ& .rw_ coa hN hw @ a r\.u .u\,a@rﬁ @».ﬂ\m@v\ r/
Fal A \

llllllllll

’

bolt head

ensuring 1/2” of

7

PO OO®OOOQO

o 2§ o N

.:_:_.__,:_,:_
-_q__i_b,“b,__k.?__;.,___ = = a=s |v

the back of Bottom Side Pulley Assembly-

on Bottom Rear Pulley Assembly and up
RH [30] and screw tight

e Continue feeding around the pulley
around the lower Side Peanut Pulley [33]
following the arrow indicator directions.

¢ |nsert threaded end into stop block at

threads showing between 3/4”
<

Tools Required
and hex nut.

e 3/4” Wrench

STEP 27

27-A
27-B

page 40 of 51



STEP 28

Tools Required: Tools Required:

e 3/4” Wrench o 7/32" Allen Key & 9/16” Wrench

o 28-A: Follow STEP 26 & 27 again to o 28-B: Re-install Plastic Cable Retainers
assemble the remaining Low Side Cable on both Bottom Side Pulley Assemblies and
(red tag) on the Left Hand side of rack. both Side Peanut Pulleys. Fully Tighten.

e Start at stop block on the Swivel Trolley
LH [8] and end at stop block on the Bottom

Side Pulley - LH [311.

28-A ¢l od ¢ 3
e Os © ©
% Qns % %
O ® ©
0o, ®
Rl g ©
4ir ¢ :
O ©
¢ O % ©
%’ 0 %
® Qﬁ %&\. ®
© Qﬁ "N Di g %
% 0 pe sty 9
R Q N %
© 19 Y
0 19 E
© % O
? 19 N
® Z) ;
© Zh
9 A
@ ®
® ©
@ ©
@ ©
@ ©
12 0
Q ©
Q ©
Y& 0
QL& ©
- 0
¢
— i
1@
Ml o
v ‘ @ N
28'B N\ hQ @ Q @
~(@, 8 i
~ Q@ W 5)
) M’u’ . Q >, ARy 2 9
4 ? o - Ty @ Q
%7 o ) o] 3 S g
"I g \@v 9 g A bg g
Y| o9 M o9
9 w9 Q Y|
N 02 9 9 =8
oy 9 5 S0 |9
::Q g 103 @ N W‘; | EQ g
0 o I8 AWK
A p ,Q ) ﬁa ® ﬁé% W 9
W g Q g / ° Z%ﬁ cg §
.&Q Q ‘f - o[ ¥
1-8 g Q g H\WQ g @og\o 1'%3
o9 o9 NIk 51 9] .
[Q ) Q 9 oy § —1 || WQ @‘\ ~
Q||d ol ¢ W | 2 9 N
,Q 9 (|@ ~ 7] W 9 AY) 9
Q V) : ” 8l © o ®® 'lug 9 9
Q J - 2 Q® Q D 9
9 2= 0| IR 9
Q 9 () % 9 N 9
A, N § k2 /1.@ o) § §
&y 9k S g
T@Q L';% gz’/@%% g
9 Q
R o| Q g<\ﬁ,w g
o~ J g g ol
Q|9 9
Q¥ e
Q g A7
Q| V] < e
qHe" =
(? 2| 7 N
9|y v
0|/ e
2 ~
Lo~

page 41 of 51



@

bbb oaococaacaaaas

T W W T W % W

N & /
, .\ @ :...,‘.\ﬂ. FEEEEEERERREEEY A..‘ 3%%%9%%%%&%%%9%%%9%%%%%% & QV
fy /4 — ‘ =
¥k = H..‘..‘- s 5 y
..,..,,. /4 \., ﬁ‘ [V /7 4 @
7 A, N 7,

Set Screw

T~

1111111111111111111111111111111111111111
yoo %QVQVQVDUQUQVQVDU%Qw%ﬂv%&u&u&u%&u&v&&d%%&uQVQVQVRVQM%QVQVDU&UQVQVDUDN@&VQ g

////

© © O ©

o

DETAIL

&u@@@w/meﬁ@@
wm@w@a@w@a@ﬂ@ﬂ@w@ o o

P ORI O
OO ]

e Place Key Washer over the Key Nut on the

Plate Storage Post shown in Detail view.
e Assemble Plate Storage Pins [40] on rear

Monster Uprights at desired hole heights.
screws oriented on the bottom of Spacers

e Slide Plate Storage Spacers [41] all the
way down Plate Storage Pins with the set
as shown in 29-C.

e Fully tighten set screws using 1/8” Allen

e 1-1/2” Wrenches, 1/8” Allen Key

Tools Required:

STEP 29

Key
29-A
29-B

page 42 of 51



e |f cables are too tight or loose, adjust ac-
cordingly by loosening or tightening the
lower 1/2”7 Jam Nuts on Low Side Cables [39].

30-A

e Tighten ALL loose hardware on the entire

rack.
e Starting with no weight selected on the

Tools Required:
Weight Stack, check cables by pulling on
each clevis.

STEP 30
o Al

\a

DO DD DDDTDAR . SOTDDR AT DDA,. AR A DB O

X ’35555%9992%9%%%%%%%%%%%%2%%%%%%%%55332322.25,2 5N

FL S
P

\\7Z ‘Ih [ o p—

_ . lﬂ N nm /TN i D Y- ~="

NS
K\ S .w,, ~n@@@888838398@@88@88@8889 D DD /o

S

.w,&&Qﬂ@t&@t@t&&@i@1@h@QQQQQQQQ%H\ %N ;

/9 9/ n @m A -

£

, . )
0 Ve @@3@83/%3

Y=/ aa9a0a

page 43 of 51




STEP 31

e Apply the Weight Stack Number Labels e Attach Single Handle Attachments [44] to
[36] on the front of the Weight Stack Plates, Swivel Trolleys using included Carabiners.

approximately 3.5” from the edge of plates. Attach Lat Bar [42] to Lat Pull down

e Attach key ring on Selector Pin Lanyard clevis attachment point.
[23] to front hole on pulley plate of the
Weight Stack Stem [211]. Do not insert pin

Into Weight Stack Plate yet.

e Re-insert the Footplate into Low Row
Footplate Assembly [17] and attach Stan-
dard Grip Triangle [43] to clevis.

31-A 31-B

ﬂqa
—T

31-C

&

N /N

{ <

ST SASNN 2

1)

.(.

222D DDDY

DDDDD g
s, \
v - w /
o E
\ % \)
J i
é

oo oL AT

page 44 of 51



B
N
\
N \
\ N
5 \
% %
\ \
N N
N \
N \
5, /
L3 Nl Sl

STEP 32 (SHROUD ASSEMBLY)
e Align Weight Stack Shroud RH [66] and

Weight Stack Shroud LH [67] with corre-
sponding holes on Rear 3X3 Upright [2] and

1/2”

X 3-

Button Head Screws [79] and 1/4” Nylock

bolt Shrouds to Upright using 1/4”
Nuts [811].

side of Top Rear Angle Crossmembers and
bolt together using 1/4” x 3-1/2” Button

Head Screws and 1/4” Nylock Nuts.

e Align top holes on Shrouds to the front
e Align and bolt the bottom holes on

Shrouds to the corresponding holes on
Weight Stack Shroud Bottom Bracket [68]
using 1/4” x 5/8” Button Head Screws [80].

\ U\ W\ W\ W\ \ I

4.?\\\ .

32-B

P

@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@

LT ™~ ® W - W ™+ \

QL. 0L,

TRTR TR RTRTRTRTRTRTRTRORARTR

111111

K

@@@@@@@@@@@@@@@@@%@@@@@@@

a@@@@@@@
COoOe 66 O O0Oo

O O

page 45 of 51



STEP 33 (SHROUD ASSEMBLY)

e Align the 6” Foam Panel [84] to the
middle panel of the Side Shroud - RH [69]
centering it between all sides. Peel off the
adhesive backing and stick the 6” Foam to
the middle panel.

¢ Place the 3" Foam Panels [83] on panels
to the left and right of the center of the Side
Shroud - RH [69]. Peel off the adhesive
backing and stick the foam to the correct
panels shown in 33-B and 33-C.

e Repeat the whole process for the Side
Shroud - LH [70].

DETAIL

33-A

page 46 of 51




w ﬁ
/ ¢

/ /

/ ; ’

/ \‘ /
i /
/ /
\\ \\ \\\\ a,w@@@w o
£ 7 \”\
/ ; 4
W / \\
/ / y
{ / 4
A £ .\\ - -
v 4 7 N7 7
W 4 / i v L7
4 / P £
’ DT oD BT DD O

T, 7
RN N e L

llllll

& = -
g § == = & 7 T = T 7 e
@yl = yY RO L ORay 2 N ®
(= A &\.5 N\ BY /6
/ == o il .“ i .....H.‘.p.‘.‘ = = I Y fir)
"R SETS RGN L) < " = ©

VA

] vy E/R

ey, . s
AN NS S Ml A

7 Se
_ ‘ O AN MW/
,.m,.,.do%.,fwh....99998@999@99.4?@%%»998966966996369999998@0 220
0 Lo L O L O, L O O, oL e § Vo \

RS VGG %2222 %% %%82223,22.2 2,9 W )

ENERE 6 o/ \FURI~/ NC A\
= e 18.0,3,0,0.0,00 00032200 N2
4-,3/ m & “ﬂ.’l’ —r £ C

/ ..; .\.w‘,\ |4 S T T I a7 ¥
VAN (% A1 117317 1 2 17 172 .‘h\@q
A

o/

'- N 3 /
Y | NG 8N\
o - I W ik _ 0 ATl @ Men N\ @Y 6 /o
[ E P oD DD DTDODIEER RO Do DD BBoBoBeoeoeeoeeseas \ VT FTTTTITI ] 7777777777/ @ / _ _& %) Qv@@v@u@u@/ 70/, 519530 53053030530 X0 30 530530530 30 510 530 10 X0 X0 5 Lv v 5

XY

- A / / / / R .ll
%% %%/ y AR e X R R X o e A R A XA % \
/ / / £ S ®
’ / ]
/ / ; / / TR |
/ =" ! / / ¥ P /
, \ A= / FA Y

/ / \ : .,..,..,,. I
/ / .,..,.‘. = 4 . \, /.,.
;o * y N\
A %
/ / 5 \ 4 \ A
/ s / S / / & 7 ¥ = =
P = ’ VA —_— \Z 4
VA
CORLRLOIOOCORIOORLRLRORLIICOI20L0 Fooooo anﬁ\ Y
7 7 / I
- 7 7 ’
4 ’ ] e
/ v \
/

| — 1\ \ , .

\any 3 0 ; \

&\M
g
5
~
"
‘.
, %
N <
-
”
%

DD DDDDDDDDDDDDDDDDDDDDDDDDDDDDD B D /o

N 9
©°-
S
2 @ A
|~

34-C

\

(@
pPDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDIDDB D /o/
P, y)

Dl )

b, — A" A —
A Wy N\
P2/ = R

A AR S R BN AR T o S S S T T “
a S NSS R
— R Yy b\
AN N\ = \ R\
_G\..\\.\.‘.%
@ﬁ.\%
anyy
/&
e /

D
DD AT DD DTID DO /G

SVl S5,
) N ANV EA—
tasw Yo

Hex Nuts shown in 34-B and

34-C very loose until Storage Panels are

assembled on the next step.

J/ 0

holes on Side Shrouds.

Note:

STEP 34 (SHROUD ASSEMBLY)
e Bolt Side Shroud Bottom Brackets [74]

ocations shown using 1”7 x 4-3/4” Hex Bolts
751, 17 Flat Washers [76], 1” Lock Washers

771, and 1” Hex Nuts [78].
1”7 hardware through the highest and lowest

e Assemble Side Shroud -RH [69] and -LH
[70] on rear uprights of rack using included

vertically to 24”7 Low Crossmember [5] in

e | eavethel

1 7
34-A

page 47 of 51



STEP 35 (SHROUD ASSEMBLY)

Tools Required:
e 1-1/2” Wrenches, 5/32" Allen Key, 7/16"
Wrench

e Attach rear top and bottom hooks on
Storage Panels [711,[72]1 to horizontal 1”
hardware installed on previous step, and
align 1/4” holes on front with 1/4” holes on
Side Shrouds and Shroud Brackets.

e Bolt both Side Shrouds and Storage
Panels to Bottom Brackets using four 1/4” x
5/8" Button Head Screws [80] and four 1/4”
Thin Nylock Nuts [82].

e Fully tighten all Shroud Kit hardware.

Note:
e Only the LH Storage Panel shown below.

Repeat steps below to assemble the RH
Storage Panel onto Side Shroud RH.

N

)

\
oD S ST QD o OO T D

QDD DD QDD DD DD DO DD DO
DO DO DD Qb\ DD DD fata) DD

DD DD OD OO DD OO QD QDD
QD QDD DD QDD DD QDD DO DD
D DD QDD DO QDD QDD QDD O

\
OO0 CORCOCOOOCCOOCOCOOCO
D

Lt CE&\Q DO Lt ) Laata) QDD LAt L)
OQD QDO OQD O OD Sl OD QD
DD G0 OO DO LAl LAl a) OO Ll

QDD Qe QDD QDD 29 2 (=1 L1 =]
\
5 <

\ \
; y
AY

o aiflecocoa oo oo}

E 3

TREIE I T

Lo BQQQQQ@QQQQQQQQQ‘\%\QQQQQQ
0
X s \
\ \

7 /7117177777717777777777]

Y.

D "
coobobiotoboooooy  waviiahhhi

N SNSWI

Jeoocoeee®

o =
e de
0
P
=%
] "‘-.‘_‘
\R Y

VeV DD DDDDDDDDDD DD DD DDDDDDD D0 D

35-A
‘ S

0000 | | @o00{@®| 00000

)

o
(&7

)

=&
OO
SOL®,
DO

)
OO
SOXS®,
DD

O
OO
SOLS®,
co¥e®)

S O O OO

) OO OOV O O

COVOOOOOOOOOOOOO OO0 O O C\

T AP OO0 0000000000000 0000000000000000 0 oo o o guq

J

©
B

>
II]GOHO'HBO O O

1920

C O OO0 OO0 OO 0000000000000 O OO

gAILb/ﬁ (9

-1
q

S O O OO

)

O O O O D O O O O OO

@
©| ¢
)

page 48 of 51



INCLUDED MONSTER STRIP

e *Hardware and tools not included for in-
stalling Monster Strips [65].

e (4X) 3/8" x 2-1/2"” Wood Lag Screws and
(4X) 3/8” Flat Washers (not included) are
recommended if mounting Strip to wall or
wood stud.

e 15/64"” Diameter drill bit recommended if
using 3/8"” Lag Screws.

e |dentify stud in wall and mark desired
height of top hole. Drill pilot hole in marked
location.

e Put thread-side of screw through washer
then screw through top hole at the back of
the Strip into wall until wood but do not fully
tighten.

e |etstrip hang and ensure it is square
using a level then mark locations of the 3
remaining holes.

e Hold strip to the side as shown in 36-B
and drill pilot holes in the 3 marked
locations.

e Put thread side of screw through the
washer then screw through bottom 3/8”
hole in back of Strip into the wall loosely.

e Screw in the remaining two Lag Screws
and fully tighten all screws.

e |f attempting to secure Strip to concrete
or other material, the buyer is responsible
for using correct hardware.

e |tisthe buyer’s responsibility to install
strip in a location and with hardware
capable of supporting the aggregate weight
of strip, all gear mounted or stored, and any
person using it.

e |fyou are not confident in your
mechanical skills, please seek the help of a
professional to perform the installation.

Qty: 4x

3/8"” Flat Washer

3/8" x2-1/2" Lag

Screw

36-A

Wall Stud

{

\@@@@@@@@@@@@@@@@@@\

<

36-B

36-C /u

-~
®"
-
-
-~
-~
-~
-
®"
-~
~
Call
-~
-
-~
®"
-~
-~
~
~
-~

LD DDLDDRDDDDDD DD

page 49 of 51




CABLE MAINTENANCE

Over time, the cables within the system may experience some normal inelastic stretching.
Follow the below instructions to re-tighten the cables.

STEP 1

Tools Required: e |f cable system is tight, no further calibra-
e Multi Tool tion is needed. If cables still have slack, pro-

e Tighten all four Low Side Cable bolt heads ¢€€d to STEP 2.
into stop blocks of Swivel Trolleys and

Bottom Side Pulley Assemblies and retest

the cable tightness.

STEP 2

Tools Required: e Remove hardware shown in 38-B on Rear
e Multi Tool, 7/32” Allen Key Pulley Assembly and move Pulley and Cable
e Remove the Weight Stack Shrouds for Retalner.s up by On? hole.
easier access to the Rear Pulley. e Re-adjust the height of the Trolley Cable

_ o _ Bolts shown in STEP 1 to calibrate the cable
e Lift the top plate stem 6”-8" and pin the tightness.
stem to introduce slack to the system.
38-A 38-B

®
N

page 50 of 51



STEP 2 (CONTINUED)

e |fslack persists, move Retainers and e |fthe Pulley is in the uppermost hole and
Pulley to the uppermost calibration hole there is still slack in the cables, proceed to
and test again until cables are taught but STEP 3.

aren’t pulling up the weight stack.

e Carefully un-pin the top plate of the
weight stack stem and lower plate back
down to the rest of the stack.

38-C

38-D

STEP 3

e Remove the Shroud Storage Panel - RH e |fslackis still present, continue repeating

[711]. orocess, alternating between the Left and

e Remove Cable Retainers and hardware Right Side Peanut Pulleys, raising the pulley
from Side Peanut Pulley and move pulley up by one hole until the whole cable system is
by one hole. taut but not pulling up the weight stack.

e Re-adjust the height of the Trolley Cable  Note:

Bolts to calibrate the cable tightness. e Ifinstalling Pulley on the uppermost hole
e |fslack persists, perform the same pulley of the Side Peanut Pulleys, the lower Cable
relocation on the Left Side Peanut Pulley. Retainers are not needed.

Recalibrate the Trolley cable bolts and
check cable tightness.

39-A 39-B

page 51 of 51



ROGUE
[m] 45T [m]

R G
: .l.L

b
g -
JF;'L o
[m] e i
SCAN FOR
INSTRUCTIONS

PROGRAMMING




	FM-6 HR WS-01
	FM-6 HR WS-02
	FM-6 HR WS-03
	FM-6 HR WS-04
	FM-6 HR WS-05
	FM-6 HR WS-06
	FM-6 HR WS-07
	FM-6 HR WS-08
	FM-6 HR WS-09
	FM-6 HR WS-10
	FM-6 HR WS-11
	FM-6 HR WS-12
	FM-6 HR WS-13
	FM-6 HR WS-14
	FM-6 HR WS-15
	FM-6 HR WS-16
	FM-6 HR WS-17
	FM-6 HR WS-18
	FM-6 HR WS-19
	FM-6 HR WS-20
	FM-6 HR WS-21
	FM-6 HR WS-22
	FM-6 HR WS-23
	FM-6 HR WS-24
	FM-6 HR WS-25
	FM-6 HR WS-26
	FM-6 HR WS-27
	FM-6 HR WS-28
	FM-6 HR WS-29
	FM-6 HR WS-30
	FM-6 HR WS-31
	FM-6 HR WS-32
	FM-6 HR WS-33
	FM-6 HR WS-34
	FM-6 HR WS-35
	FM-6 HR WS-36
	FM-6 HR WS-37
	FM-6 HR WS-38
	FM-6 HR WS-39
	FM-6 HR WS-40
	FM-6 HR WS-41
	FM-6 HR WS-42
	FM-6 HR WS-43
	FM-6 HR WS-44
	FM-6 HR WS-45
	FM-6 HR WS-46
	FM-6 HR WS-47
	FM-6 HR WS-48
	FM-6 HR WS-49
	FM-6 HR WS-50
	FM-6 HR WS-51
	FM-6 HR WS-52

